

## **TEST REPORT**

Mechanical & Hardgoods Lab

Report No.: HL60135/2013

Page: 1 of 3

Date: JUN. 20, 2013

## PACIFIC EAGLE ENTERPRISE CO., LTD

No. 731, Shenzhou Rd. Shengang, Taichung, TAIWAN 42948

The following merchandise was submitted and identified by the applicant as:

<u>Product Description:</u> 100%Neoprene-CR

Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:

<u>Test Requested:</u> For compliance with:

California Technical Bulletin 117

(1) Section A, Part I

(2) Section D, Part II

<u>Test Results:</u> ---See following sheet(s)---

Date of Receipt: Jun. 13, 2013 & Jun. 17, 2013

Testing Period: Jun. 13 ~ 20, 2013

<u>Conclusion:</u> The submitted samples <u>complies with</u> the requirements of

Section A, Part I and Section D, Part II for Resilient Cellular Materials

of California Technical Bulletin 117.

Signed for and on behalf of SGS Taiwan Ltd.

Sturm Su Asst. Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

SGS Taiwan Ltd. , No.127, Wu Kung Road, New Taipei Ind. Park, New Taipei City, Taiwan /新北市新北產業園區五工路 127 號



## **TEST REPORT**

Mechanical & Hardgoods Lab

Report No.: HL60135/2013

Page: 2 of 3

### **Test Results:**

## TB 117 FLAMMABILITY TEST

(1) SEC. A, Part I Flame Retardance Test

(1) SEC. A, Faitt Flame Retaindance Test						
D4230FR		Char length (inch)	After flame (second)	After Glow (second)	<u>Result</u>	
Before aging	17	0.2	0.0	0.0	<u>Pass</u>	
	2.	0.1	0.0	0.0		
	3.	0.2	0.0	0.0		
	4.6	0.3	0.0	0.0		
	5.	0.2	0.0	0.0		
	AVG.	0.2	0.0	0.0		
After aging	1.	0.3	0,0	0.0		
	2	₹0.2 ×	0.0	0.0		
	3.	0.3	0.0	0.0		
	4.	0.2	0.0	0.0		
	5.0	0.1	0.0	0.0		
	AVG.	0.2	0.0	0.0		

#### Requirements

The average char length of all specimens shall not exceed 6 inches.

The maximum char length of any individual specimen shall not exceed 8 inches.

The average after flame shall not exceed 5 seconds.

The maximum after flame of any individual specimen shall not exceed 10 seconds.

The average afterglow shall not exceed 15 seconds.

# (2) SEC. D, Part II-Smoldering Screening Test

Specimen	Percent non-smoldered foam	<u>Pass</u>
1.	99.9 %	
2.	99.9 %	
3.	99.8 %	

#### Requirements

All test specimens shall be greater then 80 % non-smoldered residue.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

SGS Taiwan Ltd. , No.127, Wu Kung Road, New Taipei Ind. Park, New Taipei City, Taiwan /新北市新北產業園區五工路 127 號



**TEST REPORT** 

Mechanical & Hardgoods Lab

Report No.: HL60135/2013

Page: 3 of 3

ACIFIC ERGIFE HARRING FROM THE PROPERTY OF THE Picture(s) -Photo A: Appearance of the samples -- End of Report --

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

SGS Taiwan Ltd.

No.127, Wu Kung Road, New Taipei Ind. Park, New Taipei City, Taiwan /新北市新北產業園區五工路 127 號